

<b>RN STANDARDIZED PROCEDURE MEDICATION LIST</b>				6/11/15
<b>Medication</b>	<b>Dosage</b>	<b>Sig</b>	<b>Quantity</b>	
<b>Contraceptives</b>		<i>per current UCSC SHC Contraceptive Formulary Pricing List</i>		
Combined Oral Contraceptive tablets		Take one tablet daily NOTE: it is recommended to avoid desogestrel and drospirenone products (See Advisory Letter on Blood Clots and OC's). If the patient requests a product with one of these progestins, based on prior use, the advisory letter needs to be reviewed with the patient and documented in the EMR, and a limited number of packs can be ordered to take the patient to the next clinician visit.	1-10 packs	
Lyza ( <i>progesterone only</i> )		Take one tablet daily without a break - be sure to take within two hours everyday.	1-10 packs	
Nuvaring		Insert ring vaginally; leave in for three weeks then remove. After seven days insert new ring. Repeat monthly.	1-10 rings	
Ella		Take 1 tablet by mouth as soon as possible within 5 days of unprotected intercourse	1	
EContraEZ (levonorgestrel 1.5mg)		Take 1 tablet by mouth immediately, but within 72 hours of contraceptive failure	1	
<b>Strep</b>				
Penicillin	500mg	Take one tablet every eight hours for ten days for treatment of strep throat	30	
Azithromycin	250mg	Take two tablets today, then take one tablet daily for four more days	6	
<b>Travel</b>				
Doxycycline	100mg	Take one tablet daily - begin 1-2 days pre-travel, take each day during travel, and continue for thirty days .post-travel. Antimalarial.	Calculate based on length of travel in malarious area	
Hydroxychloroquine	200mg	Take two tablets weekly - begin 1-2 weeks pre-travel, take each week during travel, and continue for four weeks post-travel. Antimalarial.	Calculate based on length of travel in malarious area	

	Malarone (atovaquone and proguanil)	250mg/ 100mg	Take one tablet daily - begin 1-2 days pre-travel, take each day during travel, and continue for seven days post-travel. Antimalarial.	Calculate based on length of travel in malarious area
<b>Travel con't</b>				
	Xifaxan (rifaximin)	200mg	Take one tablet three times a day for three days for treatment of diarrhea (for quinolone allergic).	9
	Diamox (acetazolamide)		Take one-half tablet twice daily beginning 1-2 days before ascent and continuing for a few days at high altitude.	Calculate based on length of travel in high altitude area
	Cipro (ciprofloxacin)	500mg	For moderate diarrhea, take two tablets at the same time just once. For diarrhea with blood or fever, take one tablet twice a day for three days.	8
	Vivotif (oral Typhoid vaccine)		Take one capsule every other day on an empty stomach until gone. Complete at least two weeks prior to travel. REFRIGERATE.	1 box of 4
	Azithromycin	250mg	Take 4 tabs PO for treatment of Travelers diarrhea in Southeast Asia, Nepal and India	4
	Ella		Take 1 tablet by mouth as soon as possible within 5 days of unprotected intercourse	1
	EContraEZ (levonorgestrel 1.5mg)		Take 1 tablet by mouth immediately, but within 72 hours of contraceptive failure	1
<b>UTI</b>				
	Macrobid (nitrofurantoin)	100mg	Take one capsule by mouth every twelve hours for five days. <i>**Should be used as first line treatment before ciprofloxacin due to broader coverage and increasing resistance to ciprofloxacin</i>	10
	AZO (phenazopyridine)	97.5mg	Take two tablets by mouth three times a day as needed for two days.	1 bx of 12 (OTC)
	Cipro (ciprofloxacin)	250mg	Take one tablet by mouth two times a day every twelve hours for three days.	6